

VICSA SAFETY COMERCIAL LTDA.
PANAMERICANA NORTE NO.5151, CONCHALI, SANTIAGO, CHILE

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description : 30g Breathable film protective clothing (disposable)
Style No. : STEELGEN
Composition : 52% polypropylene 48% polyethylene
SIZE : 450250200154(M)/450250200155(L)/450250200156(XL)/450250200157(XXL)
Color : white
End Use : Protection
Country of Origin : China

Proposed Care Instruction : -

Test Performed : Selected test(s) as requested by applicant

Sample Receiving Date : Sep 04, 2019

Testing Period : Sep 05, 2019 - Sep 10, 2019

Test Result(s) : Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. For further details, please refer to the following page(s).

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Shanghai) Co. Ltd.

Hattie Chen
Account Executive



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

Test Result**Tensile Strength**

(ISO 13934-1:2013; CRE-50mm strip)

Length (N)	27
Width (N)	12

Abrasion Resistance

(EN 530:2010; Method 2; Martindale Wear & Abrasion Tester;9 kPa,with glasspaper grade F2 grit 100)

The Quoted Result (rubs)	1
--------------------------	---

Fabric Weight Per Unit Area

(ISO 9073-1:1989)

(g/m ²)	30
---------------------	----

Air Permeability Of Textile Fabrics (ISO 9237:1995)

Test pressure : 100 Pa Test area : 20sq. cm.

Air Permeability:(Unit: mm/s)	
Average:	34
CV%	-

Remark: #Detection limit **1mm/s** at 20cm² test area.**Sample Photo**

*** End of Report ***



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

SGS-CSI Technical Services (Shanghai) Co., Ltd.	3 rd Building, No. 889, Yishan Road, Xuhui District Shanghai, China 200233	t (86-21) 61402666	f (86-21) 64958763	www.sgs.com
Testing Center: (86-21) 61402666	中国·上海·徐汇区宜山路889号3号楼 邮编: 200233	t (86-21) 61402666	f (86-21) 64958763	sgs.china@sgs.com